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Sample Name: Poly (styrene-b-N-isopropyl 

acrylamide) 

 

Sample #:  P41084-SNIPAM 

 

Structure:  

n
CH2 CHCHCH2 b

m

C

NH

O

CH(CH3)3 
Composition: 

Mn x 10
3 

S-b-NIPAM 
Mw/Mn (PDI) 

86.0-b-1.0* 1.07** 

For PS block:  
 

Tg: 105
o
C 

For SNIPAM block Tg: Not distinct 

* composition by 

HNMR 

 

** Disribution by SEC 

 

Synthesis Procedure: 

Poly (styrene-b-N-isopropyl acrylamide) is prepared by 

anionic polymerization process.  The process is 

proprietary at this stage. 
 

Characterization: 

The product was characterized by size exclusion 

chromatography (SEC), 
1
H NMR and FTIR. 

 

 

H-NMR spetrum of the Polymer: 

 
 

 

 

 

SEC elugram of the S block: 

P41084-1_01(568).vdt:  Refractive Index Right Angle Light Scattering
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Conc
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Solv ent

Flow Rate

Method
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PS-80k_2018-04-02-0000.vcm

 
SEC elugram of the Sample: 

P41084-2_01.vdt:  Refractive Index Right Angle Light Scattering
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FTIR of the Sample: 

It shows the presence of NIPAM block attached to 

Polystyrene block. 

 

POLYSTY.SPA

P19362-SNIPAM

PNIPAM

Name

0.07257 A

0.10893 A

0.38194 A

Cursor

Polystyrene run as a film

Sample 077 By Administrator Date Friday, July 10 2015

Sample 080 By Administrator Date Friday, July 10 2015
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